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7= — % 5 B General product information:

FERESr2E Classification .......oocvveeeveveeeveieeenens g AR AR T %”ﬁ
Rechargeable Li-ion Battery

TG MO oo : NL2150

FEAE RAUNGS wovveeeeeeeeeieeeeeeeeeeceeseeeaeseesiesnenens : 3.6V, 5000mAh, 18Wh

FIAR Trade Mark.......cocooeveeeeeeiesiesierieeeeeneenes NITECORE

Frifk 78 L HL I Standard charge current ......... : 1000mA

I K 7e HLHL B Max. charge voltage ................ : 4.2V

% K7 HLHLE Max. charge current ................. 2 5000mA

FrifEjBOH HL I Standard discharge current ... 1000mA

I KR HLIR Max. discharge current ... : 5000mA

Ji FL#% 1E SR Discharge cut-off voltage .........: 3V

JST DIMENSION et eeee s :

®21.5*75.1mm

W& P AT REH B S5 8 FR1R Possible test case verdicts:

=)
]

PRI H ANIE T 1%

test case does not apply to the test object

AIEFH N/A

DRI H A5 5 At ) 225K

test object does meet the requirement

&% P(ass)

PRITTH AR B ARUE R 2R

test object does not meet the requirement

AEH F(ail)

MR Testing:

FE 5L 552 H 1] Date of receipt of test item

2019-02-25

3R H 3 Date(s) of performance of test

2019-02-25~2019-03-07

WX Z5 8 Test conclusion:

see table of next page. The test results comply with

HH ™ M A Bk BT R A7 PR R A (0 m] A8 B B 1 i, ARAE (R T
HEFIEY BB NVETRRIE IE 155 38.3 W4T MK, WA H W N JUaks,  MNKSE RAT S AR EAH K
The Rechargeable Li-ion Battery submitted by SYSMAX Innovations Co.,Ltd are tested according to

Section 38.3 of the Sixth revised edition Amendment 1 of Recommendations on the Transport of
Dangerous Goods, Manual of Test and Criteria (ST/SG/AC.10/11/Rev.6/Amend.1 Section 38.3). Test items

(A 1Ak
W, HH D1

Yz s I AR

the relevant requirement of the standard.

Waltek Services (Shenzhen) Co., Ltd.
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=] =
WRIRE Test item PSS FEIRAS Samples’ State
Sample No.
P N > b:‘ ﬂf s \) \j\t‘
T1-T5 At first cycle, in fully charged states
Bosi-plos | 25 MAMCHEE, sEARbRE
After 25 cycles ending in fully charged states
P N R El‘ﬂ; ML L 2 g L ‘%&
COL#-CO5# 1A FRTBCHL A 4] 50%w+%y1_mﬁ%4k '
T6 At first cycle at 50% of the design rated capacity
costclon | b 25 UL 50% B AiE A R
After 25 cycle at 50% of the design rated capacity
P N > b:‘ ﬂf s \) \j\t‘
T7 At first cycle, in fully charged states
Bisi-pigs | 25 NAMCLEE, sARbRE
After 25 cycles ending in fully charged states
o N 2 é;: H: s » N ‘,7&(\
criscoon | B LA EIE AR
T8 At first cycle in fully discharged states
coticaon | P 25 MR B AHLRA
After 25 cycles ending in fully discharged states

ik

AR DS S AR NS
TMARIRBE LA, FRBEIREE 20°C-25°C, MEESVEEE: 45%-75%

AR AN

Remarks:

Throughout this report, point is used as the decimal separator

Test environment condition, ambient temperature 20°C-25°C, ambient humidity 45%-75%

Subcontracted test condition: N/A

Waltek Services (Shenzhen) Co., Ltd.
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\

ST/SG/AC.10/11Rev.6/Amend.1/ Section 38.3

Clause

DR EER

Requirement-Test

LAV
Result-Remark

ghie
Verdict

38.3.4

2 /Procedure

P

/NI it R b AL U M AT T.1 & T.5. [Test
T.1to T.5 are conducted in sequence on the same cell
or battery.

P

TREG T.6 A1 T.8 NAS I 3 A ok ) f b sl Ha i 20 / Tesst
T.6 and T.8 are conducted using not otherwise tested
cells or batteries.

I 7 A JSUELERES T.1 2 T.5 S iR Bk Fidth
#47/Test T.7 conducted using undamaged batteries
previously used in Tests T.1 to T.5 for purposes of
testing on cycled batteries.

N/A

REHR

Mass loss

FH AT 20 38
Following procedure is provided:

FEfK (%) = (M1-M2) /M1*100

e ML 2R AT T E, M2 2R s . iR
FUEHURA I N R ARG, B “ I pEaik”
Mass loss(%)=(M1-M2)/M1*100

Where M1 is the mass before the test and M2 is the
mass after the test. When mass loss does not exceed
the values in below table, it shall be considered as “no
mass loss”

R S8 B HEL VL BT M
Mass M of cell or battery
M<1g
1gsM<75g 0.2%

M=75g 0.1%

J A % PR
Mass loss limit
0.5%

38.3.4.1

R T.1: EEEPL /Test T.1: Altitude Simulation

38.3.4.1.1

H f)/Purpose

ARIRIG UL A5 F T (12532 / This test simulates air
transport under low-pressure conditions.

38.3.4.1.2

RE 4 7/ Test procedure

174 J5:/Stored at a pressure

11.6 kPa

B3 E/Ambient temperature (20 + 5C)

22.5C

17-fitsf a]/Stored times( = 6 hours)

6 hours

38.3.4.1.3

Zixk/Requirement

TBh. GHER. k. BRERATCE X, It HAEEAMR
6 L B R AE T PR I R S AN N T AR AT X — 1K
B0 I P IS PR 909%, FELJS R 2SR ANE HT 15 58 4B R AR A 18
6 eyt A F i 2H / No leakage, no venting, no
disassembly, no rupture and no fire and the open circuit
voltage of each test cell or battery after testing is not
less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged
states.

TEh. LHER o
. EERATCE K,
£ WA 1/ No
leakage, no venting, no
disassembly, no
rupture and no fire.
The data see Table 1

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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ST/SG/AC.10/11Rev.6/Amend.1/ Section 38.3

Clause

DR EER

Requirement-Test

LERVPH]
Result-Remark

ghie
Verdict

38.3.4.2

R T.2 WERE/ Test T.2: Thermal Test

38.3.4.2.1

H ff1/Purpose

ATRIS: At P v R R 2H ) % s e s M P L R, K
502 M) P TR AW i ) B AR AL 3R AT/ This test assesses
cell and battery seal integrity and internal electrical
connections. The test is conducted using rapid and
extreme temperature changes.

38.3.4.2.2

R I6 FL P/ Test procedure

TRLG L ANA7 i B 7]/ Test temperature and stored hours

1) 72+27C, 26h
2) -40+2°C, 26h

PR 1 i TR 6 1L 1) e K TR) B T[]/ The maximum time
interval

AN i ok 85 2 (1] 1) o Fsf i)
<30min /Between test
temperature extremes
is <30 minutes.

TR E])/ Test times

#H 10 /X/Repeated
10 times

B Ha i L Y 4 E PR G R (202 5°C) F A7 24 /)N
[After which all test cells and batteries are to be stored
for 24 hours at ambient temperature (20+=5°C).

REEIE E/Amnient
temperature 22.7°C

T ORI R LR LT 2, % e T WM o X0 UL 2 ) e 1) 22
N2 12 /NEf/For large cells and batteries the duration of
exposure to the test temperature extremes should be at
least 12 hours

N/A

38.3.4.2.3

73R /Requirement

B THR. k. BERATEE K, I ALK
56 v Ul P AR RS 5 ) T s AN /N T AR A TIX 1
56 H S 8 90%, Fi M R 2SR ANIE T 5 58 A O AR A 1 ik
6 fth AN L2 / No leakage, no venting, no
disassembly, no rupture and no fire and the open circuit
voltage of each test cell or battery after testing is not
less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged
states.

LB LHA. R
NI RIE TP W€
B WL 1/ No
leakage, no venting,
no disassembly, no
rupture and no fire.
The data see Table 1

38.3.4.3

R 3 #RF) /Test T.3: Vibration

38.3.4.3.1

H i1/ Purpose

ATRIG I Fnd B 3R 3/ This test simulates
vibration during transport.

38.3.4.3.2

A5/ Test procedure

P YR PV 2H LA F AR T HL R I A M A% S IR 3 ) 7
X E B AESRBIHL T TH _/Cells and batteries are firmly
secured to the platform of the vibration machine without
distorting the cells in such a manner as to faithfully
transmit the vibration.

BN N LLIESZ AR, SEAE THz 1 200Hz Z [A]#53))
PRI 5) 7Hz %550 4 IF 15min / The vibration shall
be a sinusoidal waveform with a logarithmic sweep
between 7Hz and 200Hz and back to 7Hz traversed in

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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ST/SG/AC.10/11Rev.6/Amend.1/ Section 38.3

Clause

DR EER

Requirement-Test

LAV
Result-Remark

ghie
Verdict

15minutes.

M THZ THIGEREF 1 g HOSROINIE L B 2% 14 2] 18HZ,
ARG KRR ORFFAE 0.8mm (S A% 1.6mm)JF i B
B E K IE B ILE] 8 g (ALY 50HZ). R dse K Inid
TRFFAE 8 gn HL B K 11 F 200HZ /From 7 Hz to a
peak acceleration of 1 g, is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8mm
(1.6mm total excursion) and the frequency increased
until a peak acceleration of 8 g,, occurs (approximately
50 Hz). A peak acceleration of 8 g, is then maintained
until the frequency is increased to 200 Hz

PRBNZTOT A HAH HE T 1) FR 2225 75 A Ry A — 7 ) 5
FHAT 12 K, B3E 3 /NI Fo—AN gy ) 24201 5 v [ 2
E/This cycle shall be repeated 12 times for a total of 3
hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration
must be perpendicular to the terminal face.

38.3.4.3.3

73R/ Requirement

R P FNAL J5 B o iR, oG
&K, IF HAFANREG O s A 5 = A3 22k T
AR A0S REIAS T s AN T IAE A TIX — 1
500 i HEL s ) 90%, H s R SR ANIE ] 5 58 4 TBO IR A 38
55 B AT e 41/No leakage, no venting, no
disassembly, no rupture and no fire during the test and
after the test and the open circuit voltage of each test
cell or battery directly after testing in its third
perpendicular mounting position is not less than 90% of
its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test
cells and batteries at fully discharged states.

LBl LHA iR
NI RIE TP W&
s WK 1/ No
leakage, no venting,
no disassembly, no
rupture and no fire
during the test .The
data see Table 1

38.3.4.4

RE 4 Wi/ Test T.4: Shock

38.3.4.4.1

H i1/ Purpose

ARG PEA HL v AT Lt 2 HR P SR v E ik B A2 AR FE T his
test assesses the robustness of cells and batteries
against cumulative shocks

38.3.4.4.2

MRFE P /Test procedure

Ty FRL VA P 2 P A ) SR ] e A I R B, S
ISP R R ) BT 22281/ Test cells and
batteries shall be secured to the testing machine by
means of a rigid mount which will support all mounting
surfaces of each test battery.

HLH 28 SZ U R INTEEE 150 g MUK RFEEIT 8] 6ms F 1E
sx ik phdi/Each cell shall be subjected to a half-sine
shock of peak acceleration of 150 g, and pulse duration
of 6milliseconds.

K Lt B2 W AF INSEE B 50 g A5 2L TA] 11ms f)F
E 5%k i/Alternatively, large cells may be subjected
to a half-sine shock of peak acceleration of 50 g, and
pulse duration of 11 milliseconds.

N/A

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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ST/SG/AC.10/11Rev.6/Amend.1/ Section 38.3
K ALK 4R VEH) 4k
Clause Requirement-Test Result-Remark Verdict

BEAN R 2852 2 1E SR U ol AR WA e B T PV
FR BT R o /N VA PR SRR LIS 1) 2 6ms, K2R r it 20
h1dms. BAUR AR 2 2CHI SR vhS50E & 0 o /)N G skt
J%/Each battery shall be subjected to a half-sine shock
of peak acceleration depending on the mass of the N/A
battery. The pulse duration shall be 6 milliseconds for
small batteries and 11 milliseconds for large batteries.
The formulas below are provide to calculate the
appropriate minimum peak accelerations.

Battery | Minimum peak acceleration PuI;e
duration
150 g, or result of formula
Small . 100850
batteries Acceleratlon(gn)—ﬂl{ ~ ) 6ms /
Whichever is smaller R
50 g, or result of formula
Large . _ | 30000
(o Acceleratlon(gn)-ﬂl —>) 11ms
Whichever is smaller

A5 FL LR R 2 A = TE A L) 2220 D A R 1E T )
g = kehih, B RIT NG =i, RIL4% 18
U hiti/Each cell or battery shall be subjected to three
shocks in the positive direction and to three shocks in P
the negative direction in each of three mutually
perpendicular mounting positions of the cell or battery
for a total of 18 shocks.

38.3.4.4.3 | ZTk/Requirement P

LB LHARS iR E. BEFR A, IF A
BRI LSRRI (RIS TP R AN TR TIX | e e £
BRI HUR () 90%, WURINEERAEM GSEAMR | o e mm ik,
AL i yth AN Lt 41 /No leakage, no venting, no KR L% 1 /No
disassembly, no rupture and no fire and the open circuit
voltage of each test cell or battery after testing is not
less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged
states.

leakage, no venting, P
no disassembly, no
rupture and no fire.
The data see Table 1

38.3.4.5 R 5 FMNER4E R /Test T.5: External Short Circuit

38.3.4.5.1 | HIf/ Purpose

ARIG LR A4 %/ This test simulates an external
short circuit.

38.3.4.5.2 | L FE)¥ /Test procedure P

PR F B ZE I B — BN R], AbSeARE AR 57 £4°C R
ST o I PRI AR F b A s 21 1 RSP R ok, TR
Fh A NI ] o A SRANFTPPAL IR, /)N R R R
AT 2 /D 758 6h, KA A 217 12h//The cell or p
battery to be tested shall be heated for a period of time
necessary to reach a homogeneous stabilized
temperature 57 £4°C, measured on the external case.
This period of time depends on the size and design of

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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Clause

DR EER

Requirement-Test

LAV
Result-Remark

ghie
Verdict

the cell or battery and should be assessed and
documented. If this assessment is not feasible, the
exposure time shall be at least 6 hours for small cells
and small batteries, and 12 hours for large cells and
large batteries.

TES7THACHIBET, MBI FEZ NI
0.1ohm [ % %R 4:/Then the cell or battery at 57 +4°C

shall be subjected to one short circuit condition with a
total external resistance of less than 0.1 ohm.

LA VB A AN RS AR K R 2 57 £4°C )5, R T
SR /b 1 /NI, BORRY A Fe AL RE AR T B rh B
st JHE K —2,  IF HARFFEIXAME LA R /This short
circuit condition is continued for at least one hour after
the cell or battery external case temperature has
returned to 57 £4°C, or in the case of the large
batteries, has decreased by half of the maximum
temperature increase observed during the test and
remains below that value.

38.3.4.5.3

73R/ Requirement

Aol EEAET 170°C, I HARRS I F b AR50 5 6 /)
I AR e, o2k Cells and batteries
external temperature does not exceed 170°C and there

is no disassembly, no rupture and no fire during the test
and within six hours after this test.

R b S5 5 6
NI GRS Joik
. LAk, BEENE
2 / No disassembly, no
fire during the test and
within six hours after
this test. The data see
Table 2.

38.3.4.6

R 6 i/ E Test T.6: Impact / Crush

38.3.4.6.1

H i) /Purpose

ARG AU o B s A5 T RE T BN PSR LR PE AR
/These tests simulate mechanical abuse from an impact
or crush that may result in an internal short circuit.

38.3.4.6.2

REEF-#EL CEH T BN T 18 KM A A H
) /Test procedure — Impact (applicable to cylindrical
cells not less than 18.0 mm in diameter)

K 3R Rt BTG A F A DG R i . —#R 316
RUAEANFE RS A 0y, AR B4 15.8 mm +
0.1mm, KJZ £/ 6em, st KimRE, W —FHZ
Ko B—3L 9.1 kg +0.1kg HJHEHEM 61 + 2.5cm kb ik
BN ANARE ST AL, ] — AL T-BA R, X%
AR A BH ) e /) PR LB T 0 DA . T L T B
EIEM T 5 SR 5K SR 5 90° % R/The
test sample cell or component cell is to be placed on a
flat smooth surface. A 15.8 mm + 0.1mm diameter, at
least 6 cm long, or the longest dimension of the cell,
whichever is greater, Type 316 stainless steel bar is to
be placed across the centre of the sample. A 9.1 kg +
0.1 kg mass is to be dropped from a height of 61 £ 2.5
cm at the intersection of the bar and sample in a
controlled manner using a near frictionless, vertical
sliding track or channel with minimal drag on the falling

Waltek Services (Shenzhen) Co., Ltd.
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ST/SG/AC.10/11Rev.6/Amend.1/ Section 38.3
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DR EER

Requirement-Test

LERVPH]
Result-Remark

ghie
Verdict

mass. The vertical track or channel used to guide the
falling mass shall be oriented 90 degrees from the
horizontal supporting surface.

A HRRE, RIS~ TP AT I RS E ke
rL ) E AR 15.8 mm + 0.1mm 25 {58 1 i\l aE B —
MAFE L& %2 — ki i/ The test sample is to be
impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the
15.8 mm = 0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be
subjected to only a single impact.

38.3.4.6.3

REBEF-HE GEHTHEAE. e, m/dmdsm
HEAA/NF18mmIf [ A Hiith) /Test Procedure — Crush
(applicable to prismatic, pouch, coin/button cells and
cylindrical cells less than 18.0 mm in diameter)

N/A

K H B BT R A P AN ST 2 TR 55 1, 5% s ) R
IR, 2R — ARl i B RE B R 2T 1.5cm/s. $5fHFF4t
AT, HEIHBL=FMEDLZ —: /A cell or component cell
is to be crushed between two flat surfaces. The crushing
is to be gradual with a speed of approximately 1.5 cm/s
at the first point of contact. The crushing is to be
continued until the first of the three options below is
reached.

N/A

Ji I g ik %) 13 KN + 0.78kN
The applied force reaches 13 kN + 0.78 kN;

[ JReach this condition

N/A

FEL Y 7 FL S T B 422D 100mV
The voltage of the cell drops by at least 100 mV;

[ JReach this condition

N/A

Fi vl AR T I8 SR JE P2 1) 50% % LA_1/The cell is deformed
by 50% or more of its original thickness.

[ JReach this condition

N/A

AEAN I F v e it Ui — k3% SR ik B /Each test
cell or component cell is to be subjected to one crush
only.

N/A

TREGFE i T M52 6 /N /The test samples shall be
observed for a further 6h

N/A

TR A P 2 i A A At a6 P e Yt o e v A T
/The test shall be conducted using test cells or
component cells that have not previously been
subjected to other tests.

N/A

38.3.4.6.4

725K/ Requirement

N/A

Shrcin A 170 °C, If HAERSG e Mk )m 6
NI TR TERE . TGk k/Cells and component
cells meet this requirement if their external temperature
does not exceed 170 °C and there is no disassembly
and no fire during the test and within six hours after this
test.

7RI R B e
6 /N N TCAR A TGk
2. ok KGEARE WA 3
/No disassembly and
no fire during the test
and within six hours
after this test. The data
see Table 3

N/A

38.3.4.7

R 7 DL EFE /Test T.7: Overcharge

38.3.4.7.1

H i) /Purpose

AU VAL T 78 H L A 2 el S8 7 HAR L A BE D5 /This

test evaluates the ability of a rechargeable battery to

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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LAV
Result-Remark

ghie
Verdict

withstand an overcharge condition.

38.3.4.7.2

AL FE 7/ Test procedure

78 P FEL UL o3 R R USRS R 458 7 L P UL ) A £
The charge current shall be twice the manufacturer’s
recommended maximum continuous charge current.

5000mA X 2=10000mA

R /N W R . /The minimum voltage of the test
shall be as follows:

a) i3 s g LR 8 R S AN KT 18V I, B R de ) R
Hs 2 PRI ZH B K 70 Fi FL S PR P A B 22V 9 5 T R LN
/When the manufacturer’'s recommended charge
voltage is not more than 18V,the minimum voltage of
the test shall be the lesser of two times the maximum
charge voltage of the battery or 22V.

4.2V X2=8.4V

b) i3 p R 7S H RS KT 18V I, IR (Y e ) L U
Ik B K78 B LR ) 1.2 £%5/When the manufacturer’s
recommended charge voltage is not more than 18V,the
minimum voltage of the test shall be 1.2 times the
maximum charge voltage.

N/A

IREG IR 55 E/ Ambient temperature.

22.8C

R Y EAT I A]/ The duration of the test.

24h

38.3.4.7.3

73R /Requirement

78 L B AR 1 AR TR 5 7 RN oA, ek
/Rechargeable battery is no disassembly and no fire
during the test and within seven days after the test.

R R P AR 5 7
RNTCHE, ol KE
5 W.A4% 4/ No
disassembly and no
fire during the test
within seven days after
the test. The data see
Table 4

38.3.4.8

R 8 FAIH / Test 8: Forced discharge

38.3.4.8.1

H 1 Purpose

AR IR P A Ji P v e F, P 2 52 s B AR B IR e
/ This test evaluates the ability of a primary or a
rechargeable cell to withstand a forced discharge
condition.

38.3.4.8.2

XI5/ Test procedure

FEAN L b Y AE PR BRI B N S 12V LI H YR R B AE S R
PSS T 108 7 45 o 1) e KB FL PR U ) 4% 1 S 8 F
Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12 V DC,
power supply at an initial current equal to the maximum
discharge current specified by the manufacturer.

W8 224 DR/ IN RIS B P HhL BEL 7 5K it R B, 15
(SR 11)) G ER D g RN b ) P EA
] NI BT FAUE A R IR SE WA L (%

1) | The specified discharge current is to be obtained
by connecting a resistive load of the appropriate size

and rating in series with the test cell, Each cell shall be
forced discharged for a time interval (in hours) equal to

Waltek Services (Shenzhen) Co., Ltd.
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ST/SG/AC.10/11Rev.6/Amend.1/ Section 38.3
K MK 45 RVEH 4k
Clause Requirement-Test Result-Remark Verdict
its rated capacity divided by the initial test current (in
ampere).
38.3.4.8.3 | #ik/Requirement P
R R PR 5 7
S \ o \ i RANTCRAE, Tl
J5 et 6 7 e Pl St I /A B FR P R 7 RIS EAR | B W 5/ No
&, Tk k/ Primary or rechargeable cells meet this disassembly and no P

requirement if there is no disassembly and no fire during
the test within seven days after the test.

fire during the test
within seven days after
the test. The data see
Table 5
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Test data:
Table 1 T.1~T.4
Test before T.1: Altitude Simulation T.2: Thermal Test T.3 Vibration T.4 Shock
No. Mass | OCV | Mass(g | OCV :\g:\ss ;egig\lj Mass | OCV | Mass Rjzlld Mass(g | OCV l\l/loiis ;eOSig\L; Mass | OCV I\Iﬂozsss Residual | Result
R I R R e R R O s M | o [ Tem | @ | ™ | gy |ocve
BO1# | 72.716 | 4.200 | 72.714 | 4.184 | 0.003 99.62 72.713 | 4.106 0.001 98.14 | 72.711 | 4.105 | 0.003 99.98 72.710 | 4.104 0.001 99.98 P
BO2# | 72.439 | 4.195 | 72.436 | 4.174 | 0.004 99.50 72.435 | 4.103 0.001 98.30 | 72.431 | 4.101 | 0.006 99.95 72.431 | 4.101 0.000 100.00 P
BO3# | 72.825 | 4.198 | 72.820 | 4.176 | 0.007 99.48 72.818 | 4.104 0.003 98.28 | 72.815 | 4.102 | 0.004 99.95 72.813 | 4.102 0.003 100.00 P
BO4# | 72.121 | 4.200 | 72.118 | 4.184 | 0.004 99.62 72.115 | 4.105 0.004 98.11 | 72.112 | 4.103 | 0.004 99.95 72.111 | 4.102 0.001 99.98 P
BO5# | 72.396 | 4.200 | 72.394 | 4.182 | 0.003 99.57 72.390 | 4.105 0.006 98.16 | 72.386 | 4.104 | 0.006 99.98 72.386 | 4.103 0.000 99.98 P
BO6# | 72.378 | 4.200 | 72.373 | 4.185 | 0.007 99.64 72.369 | 4.105 0.006 98.09 | 72.367 | 4.103 | 0.003 99.95 72.366 | 4.102 0.001 99.98 P
BO7# | 72.234 | 4.200 | 72.227 | 4.183 | 0.010 99.60 72.224 | 4.105 0.004 98.14 | 72.221 | 4.102 | 0.004 99.93 72.220 | 4.101 0.001 99.98 P
BO8# | 72.555 | 4.200 | 72.551 | 4.184 | 0.006 99.62 72.544 | 4.104 0.010 98.09 | 72.542 | 4.102 | 0.003 99.95 72.541 | 4.102 0.001 100.00 P
BO9# | 72.559 | 4.200 | 72.557 | 4.185 | 0.003 99.64 72.552 | 4.108 0.007 98.16 | 72.548 | 4.105 | 0.006 99.93 72547 | 4.104 0.001 99.98 P
B10# | 72.371 | 4.200 | 72.367 | 4.184 | 0.006 99.62 72.366 | 4.106 0.001 98.14 | 72.364 | 4.104 | 0.003 99.95 72.363 | 4.103 0.001 99.98 P
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Table 2 T.5 External short circuit

Table 3 T.6 Impact / Crush

Table 4 T.7 Overcharge

No. OCV (V) Max. Temp (‘C) Result No. OCV (V) | Max. Temp(C) | Result No. Max(.og)emp Result No. Ma><(.og)emp Result
BO1# 4.104 57.3 P Co1# 3.781 26.1 P B11# 24.1 P B15# 25.8 P
BO2# 4.101 57.6 P CO2# 3.776 25.9 P B12# 24.6 P B16# 255 P
BO3# 4.102 57.9 P C0o3# 3.783 26.5 P B13# 24.7 P B17# 24.9 P
BO4# 4.102 57.8 P CO4# 3.792 26.3 P B14# 25.3 P B18# 25.1 P
BO5# 4.103 57.5 P CO5# 3.788 25.7 P
BO6# 4.102 57.2 P CO6# 3.779 27.2 P Table 5 T.8 Forced discharge
BO7# 4.101 57.6 P co7# 3.785 27.8 P No. | OCV (V) Result No. OCV (V) Result
BO8# 4.102 57.7 P Co8# 3.782 27.3 P Cli# 3.246 P C21# 3.231 P
BO9# 4.104 58.1 P CO9# 3.778 26.9 P Cl2# 3.258 P C22# 3.228 P
B10# 4.103 57.7 P C10# 3.776 26.7 P C13# 3.233 P C23# 3.217 P

Cl4a# 3.236 P C24# 3.235 P
C15# 3.275 P C25# 3.226 P
Cle# 3.265 P C26# 3.242 P
Cl7# 3.241 P C27# 3.237 P
C18# 3.251 P C28# 3.256 P
C19# 3.255 P C29# 3.261 P
C20# 3.268 P C30# 3.253 P

Waltek Services (Shenzhen) Co., Ltd.
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